
1  FALL 2021 OPERATOR DIGEST

That 4 Letter WOrd 
exam!-part 2
More tips from Kalpna.      P11 

#EOCP2021  
Despite COVID challenges, a record 
number of delegates attended     P9

P7

operator 
profile
Sonia Custock, 
City of Langley 

P2

who’s on 
the move
Marc Forcier 
on finding a 
fulfilling  
position 

P11

math
QUESTION
Solving for the 
F-M Ratio

 

 
P13

Artist rendering of the Administrative Building at the new facility                  P4

Quarterly Newsletter of the 
Environmental Operators 
Certification Program–BC/Yukon

FALL 2021 | NUMBER 150

Comox Valley water Treatment Facility
 PLANT PROFILE



2  FALL 2021 OPERATOR DIGEST

How did you become an Operator? 
It wasn’t actually something that was 
[...]
Jenni Green, Technical Specialist
jgreen@eocp.ca
Stephanie Hall, Exam Specialist
shall@eocp.ca
Heather Reynolds, Administrative 
Specialist, hreynolds@eocp.ca

Board of Directors
Chris Lawrence, Chair
Chris Kerman, Chair Elect
Allison O’Neill, Treasurer
Anna Agnew, Secretary
Robert Birtles, Director 
Peter Coxon, Director
Ben Kineshanko, Director
Tara Macrae, Director
Jim McQuarrie, Director 



3  FALL 2021 OPERATOR DIGEST

Every year, it seems that we 
are caught off-guard when 
writing this message in what is 
the last issue of the year. 

We thought last year was 
difficult with a raging 
pandemic, this year was even 
more so, with a pandemic and 
wildfires. Ooof, what a year it 
has been! Yet, we have many 
accomplishments to celebrate:

1. The Operator Peer Network 
was started up in 2019, 
but last year many of the 
volunteers made themselves 
available in case a community needed 
help during the pandemic. This year 
the OPN volunteers were available to 
help in case a community was affected 
by the pandemic and/or wildfires. We 
are incredibly thankful for the support 
provided by the volunteers.

2. We’ve continued with exam sessions in 
BC and YK. Between September 2020 
and now, we’ve had more than 400 
exam sessions! Imagine! 

3. We completed our new Strategic Plan 
which involved staff, directors, and 
external stakeholders, and together we 
developed four priorities that will help 
chart our journey over the next four 
years.

4. We are thrilled that 22 students will 
be graduating from the first cohort 
of the ‘Fundamentals of Water and 
Wastewater Operations’ program 
at BCIT, and we’ve welcomed the 
second cohort that has just started 

the program. This program will help 
develop some home-gown talent – 
training Operators where they are 
needed most acutely.

5. The Building Water Systems 
certification was launched and already 
has some graduates who will help 
control outbreaks of Legionellosis – this 
is the first certification of its kind in 
North America, and we hope that this 
model will spread across Canada.

6. We asked you what you wanted…you 
wanted a mobile-friendly CRM, and we 
made that happen. 

7. We also recognized that it isn’t always 
easy to specify in your email signature 
or your business cards the credentials 
that you have worked so hard for. 
So, we trademarked CWP and CWWP 
– Certified Water Professional, and 
Certified Wastewater Professional. 
These are provided to you to use as 
long as you are certified by the EOCP in 
SWS, SWWS, WT, WD, WWC, and WWT. 

8. We have hired a renowned 
competencies consultant to oversee the 
validation of the EOCP’s competency 
framework – workshops will be held in 
Nanaimo, Surrey, Terrace, and Kelowna

9. We worked on a new video series 
profiling the important work of 
Operators. The first video features 
Sonia Custock, and the second features 
Hanna Burton, and three more videos 
are under development. The videos can 
be seen here:  
https://tinyurl.com/cnnmsuc5 

10. The EOCP’s conference for 2021 
turned out to be the largest to date.  
By the numbers: 

a. 565 delegates
b. 2 full days
c. 3 learning streams
d. 33 interactive sessions
e. 720 minutes of skills 

development

Plans are already under way for 
EOCP2022, with the theme ‘Respond 
– Recover – Thrive’. We hope the next 
conference will be in a hybrid format, 
but we are ready for whatever the future 
brings. 

This is the last issue of the Operator 
Digest for 2021, and we look forward to 
connecting with you again in 2022. 

In the meantime, please be kind, be calm, 
and be safe.  

Chris Lawrence, Board Chair 
Kalpna Solanki, President and CEO 

Chris Lawrence Kalpna Solanki

message from the directors and staff 
Environmental Operators

Certification Program

https://tinyurl.com/cnnmsuc5


4  FALL 2021 OPERATOR DIGEST

On a recent visit to Vancouver Island, I was 
fortunate to have the opportunity to visit 
the Comox Valley Regional District’s (CVRD) 
Comox Valley Water Treatment Project. 
The contract for this project was awarded 
in May 2019, construction began in the 
Fall of 2019, and the facility is currently 
being commissioned. I was fortunate to 
get a tour with Brian Thorburn (WT IV, WD 
IV, WWT III) of EPCOR and Dan Frazer of 
AECON, with a follow-up phone meeting 
with the manager of water services, Mike 
Herschmiller (WD IV) of the CVRD.  

The Comox Lake watershed is 
approximately 461 square kilometres, 
and the majority is K’ómoks First Nation 
traditional territories or privately owned. 
Balancing interests such as private 
ownership, active logging, recreation, 
and hydroelectric power generation, 
while sustaining critical fish and wildlife 
habitat, provides numerous challenges for 
watershed management.

The Comox Valley Water System provides 
drinking water to approximately 50,000 
residents in Courtenay, Comox, and 
surrounding areas. The history of water 
quality issues in the Comox Valley dates 
back to before 2005, when Vancouver 
Island Health Authority (VIHA) ordered 
the CVRD to complete a Watershed Risk 
Assessment, which identified major risks 

to the Comox Lake water source. At that 
time, water was obtained from a BC 
Hydro penstock and was treated with 
chlorine with the addition of UV in early 
2018. However, with more frequent and 
severe rain events, there was a landslide 

in the watershed that resulted in very high 
turbidity levels. In 2014, there was a Boil 
Water Notice that lasted for 47 days, and 
over the next five years, 12 more Notices 
added up to approximately 140 total days 
of boiling water for anyone connected to 

Comox Lake Watershed

Isometric Rendering of the Water Treatment Facility
 PLANT PROFILE

Comox Valley water Treatment Facility
By Kalpna Solanki CPHI(C) BSc MBA



5  FALL 2021 OPERATOR DIGEST

the Comox Valley water system. Something 
obviously needed to be done. 

What is unique about this project is that 
compared to many similar facilities that 
are design-bid-build, the procurement 
model used here was design-build. This 
required a great deal of work upfront 
needing strong legal contracts, deficiency 
and performance holdback criteria, 
an Engineering ‘indicative design’, and 
detailed Statement of Requirements, and 
only then did the project go to market. 
Involved through this process were WSP 
in its role as the owner’s engineer, Deloitte 
as a financial advisor, and Norton Rose 
Fulbright as the owner’s legal team. Led by 
CVRD’s manager of capital projects Charlie 
Gore, the CVRD put together a team of 
Operators to review and consult alongside 
Stantec during the design phase. The initial 
team consisted of Mike Herschmiller along 
with Steve Prunkle, CVRD’s senior Operator 
of water transmission and distribution, 
(WD IV, WT III, WWC I), Metro Vancouver’s 
Willyam Dragon (WT IV) and District of 
Summerland’s Alistair Wardlaw (WT IV, WD 
IV, WWC I).   

The contract was awarded to AECON 
Water Infrastructure Inc. along with its 
design engineering firm, Stantec, and 
commissioning team, EPCOR. 

The new $126 million project is based 
around the direct filtration facility,  
which is expected to classify as a Level IV 
Water Treatment plant, and will comply 
with the provincial surface water  
treatment objectives guideline and deliver  
three main benefits:

1. Eliminate the need for turbidity-related 
boil water notices

2. Remove the risk of viruses and bacteria 
in the drinking water

3. Provide a secure supply of reliable,  
high quality drinking water for decades 
to come

The water for this facility comes from 
Comox Lake, and what is unique about 
this is that the K’ómoks First Nation (KFN) 
and the CVRD signed a Mutual Benefit 
Agreement on 28th September 2018 
confirming cooperation and collaboration 
in the management of water resources 
in the region.  With the signing of this 
agreement, KFN has stated its support of 
the Comox Valley Water Treatment Project 
and the CVRD’s water license application. 

The water is transported over a distance of 
2 km from the intake which is 5-13 m deep 
(based on lake levels) and is pumped via 
four 160 HP pumps. 

Once in the facility, a coagulant is added, 
the mixture then goes through a floccula-
tion tank before undergoing filtration. 

Filtration is via a dual media filter 
comprising of a 0.3m layer of sand and 
1.7 m of anthracite. The next step in the 
process is UV disinfection followed by 
chlorination using sodium hypochlorite. 

The residuals are processed through a 
press, the supernatant goes to the front of 
the process whilst the solids may go to a 
landfill or get composted. 

Flocculation Tank

Tour guides Brian Thorburn (EPCOR) and Dan Frazer (AECON) UV Treatment System

‘Comox’ continued next page

https://www.comoxvalleyrd.ca/turbidity
https://www.comoxvalleyrd.ca/turbidity
https://www.comoxvalleyrd.ca/node/5665
https://www.comoxvalleyrd.ca/node/5665


6  FALL 2021 OPERATOR DIGEST

environment

health

Assisting water and 
wastewater utilities to 
recover after a disaster 

operatorswithoutborders.org

Support our work by  
becoming  a member  
(individual and/ 
or corporate): 

https://tinyurl.com/y93bg3uo

Some knowledge to impart to anyone 
undertaking a similar project:
1. Communication is key

2. Getting as much work done up front for a Design-Bid process 
reduced the guesswork (the project is only slightly over time 
and budget, which is remarkable considering the pandemic 
and fire related challenges)

3. Involvement of the operations team in the project

4. Feedback from seasoned WT and WD Operators

5. A collaborative process involving the CVRD, WSP, AECON, 
Stantec, and EPCOR

The project is also designed to have three phases over a 70-year 
period to allow for increase in population and demand for water 
– the raw water main, the treated water main, the clearwell, 
and pumps are all sized for ultimate build-out. The designed, 
current capacity of the facility is 75 MLD, with expansion plans 
for 120 MLD.  It is expected that even though there is capacity 
for population growth, there will be more widespread use 
of residential water meters in the community to aid in water 
conservation measures and reduce future infrastructure costs.  

The Operators who have been hired to work at the facility are 
excited to begin work at this brand new, Operator-friendly 
facility, that is ‘best of class’.  

‘Comox’ continued from previous page

https://tinyurl.com/y93bg3uo


7  FALL 2021 OPERATOR DIGEST click or call before you dig.

Thank you for 
being part of 
the Dig Safe 
Community!
Professional excavators who consistently 
use BC 1 Call’s free 24/7 service and 
receive training on safe digging practices 
avoid project delays and costly repairs. 
BC 1 Call knows which of our 366 members 
have underground infrastructure in your 
dig location. Don’t risk it!

Workforce Strategies – A Success Story
Profile – Rob Binks
Supervisor, Construction - Water Services, 
Integrated Water Services, Capital Regional 
District, Victoria BC 

By Todd Scaber CWP, Manager, JdF Water 
Distribution Operations, Integrated 
Water Services, Capital Regional District 

Rob joined the water industry back in 1991. 
He started working in a traditional role of 
a labourer and worked his way through 
the positons of pipe layer, pipe fitter, 
charge hand, finally earning the position 
of Supervisor with a WD III certification. He 
is part of a team of 33 Operators and two 
managers and is responsible for deploy-
ing 11 Operators and as many contracted 
partners on a daily basis.

In 1998 all the traditional water works roles 
were amalgamated to create an Operator 
Program where the key components of 
water worker were separated into three 
parts:  Construction, Customer Service, and 
Regional Supply. 

Water workers were divided into the three 
areas and are rotated every 6 months to 
a year through each of the more specific 
roles. This is based on Operational needs 
and recognizing that some positions take 
longer to gain proficiencies than others.  
The program could be compared to the 
traditional apprentice program where the 
Operators start as an Operator 1 and prog-
ress without competitions to an Operator 4. 
When eligible, the Operators are required 
to write the EOCP Water Distribution certi-
fication exams. Based on experience and 
certification after 7 years of rotation, the 
Operators become an Operator 4 holding a 
minimum of a WD II ticket. 

In the Construction rotation where 
Rob is the Supervisor, the Operators 
work together to perform watermain 
replacements of 4km a year on average, 
install 15 hydrants, and fix many leaks 
on services and water mains. The most 
complex part of the job is completing 
an average of 50 developer connections 
and doing all the tie-ins on the upgraded 
pipe. These connections require system 
shutdowns, excavations over 1.2 m, heavy 
crane lifts, etc.  Rob is also in charge of a 
crew that installs and replaces up to 660 
water meters per year. Basically, a group of 
13 Operators and up to 10 contractors take 
care of 450 km of watermains, and 2,500 
services in 6 different municipalities that are 
growing by more than 3% annually, and in 
some areas are over 50 years old and have 
system pressure exceeding 100psi.  

In the Customer service rotation, the 
Operators take care of the preventative 
maintenance of 150 meters from 50mm 
to 200mm. 13 large reservoirs, tanks 
and above ground concrete chambers, 
2,300 hydrants, 33 pump Stations, 55 
pressure control stations, 400 air valves, 
and 9,000 valves of all different types. This 
rotation has 11 Operators and also many 
contracted strategic alliance partners. 

The Transmission System or Supply System 
takes water from the main reservoir way 
up in the protected pristine watershed 
to the municipal customers of Greater 
Victoria. In this rotation the responsibilities 
are the same as the others, the pipe and 
appurtenances are just much larger. This 
rotation has 11 Operators and also many 
contracted strategic alliance partners. 

Rob is the first to say this would not 
happen unless the Engineering, Finance, 
Billing, Fleet, Stores, Human Resources, IT, 
and Safety departments were not all high 
functioning and aligned to the common 
goal of delivering potable water to the 
good people of greater Victoria. 

Over the last 30 years Rob has been a 
key part of developing at least a hundred 
Operators. The system we use creates very 
diverse and highly skilled Operators who 
can perform technical functions, run heavy 
equipment, and work with electricians, 
mechanical fitters, and SCADA technicians. 
The Operators all liaise with local fire 
departments and various regulatory 
agencies. The group also works closely and 
focuses on safety and quality of work. 
 

Todd Scaber and Robb Binks



8  FALL 2021 OPERATOR DIGEST

Fritz Mueller Visuals

you work in a small community
your training should too

Operator training, 
close to home

Yukon Water and Wastewater Operator Program
t 867 668 8792  e ywwop@yukonu.ca

�    Prepare for certification and continue  
     your education with our wide range of 
     relevant training, designed to suit the 
     needs of operators of small, northern or 
     remote water and wastewater systems.

�   Offered in-person and online. YukonU.ca/ywwop

�   Yukon University delivers exceptional 
     experiences – registering, tutoring, 
     training and education, and career 
     counselling.



9  FALL 2021 OPERATOR DIGEST

Fritz Mueller Visuals

you work in a small community
your training should too

Operator training, 
close to home

Yukon Water and Wastewater Operator Program
t 867 668 8792  e ywwop@yukonu.ca

�    Prepare for certification and continue  
     your education with our wide range of 
     relevant training, designed to suit the 
     needs of operators of small, northern or 
     remote water and wastewater systems.

�   Offered in-person and online. YukonU.ca/ywwop

�   Yukon University delivers exceptional 